Is Your Product Registered?
Contact your Dealer to verify.

Warranties are based on Registrations and reduced to 1 year without
Registration.




lustrated Parts List

Moidels
MSO/1EH

Part Number: 845235

Date: 12/5/98



FRAME & THROTTLE




FRAME & THROTTLE

Ref| Part
No No. iDescription Q'ty|Notes
1 102129 |[Bracket 1
2 264531 |Buffer 2
3 115305 |[Nut 2 M6
4 120397 |Tapping Screws 2 {M5X12
5 | 119274 |Fram 1
5] 100559 |Buffer 4
7 019056 |Washer 4 16.5X18X11
8 082117 |[Bolt 4 |MEX40X18
9 115305 [Nut 6 |Mb
10 115148  |[Throttle Lever 1
11 103549 [Nut 1 |M5
12 120401 jThroitle Wire 1
13 | 081032 |[Nut 2 [M6
14 | 119280 |Stop Switch 1
15 | 0124898 |[Washer 1 |M8
16 | 119281 [Ground Wire - 1 )
17 | 119282 |[Vinyl Hose 1 |8X9X90
18 | 118348 |Wire 1
19 | 092094 |Screw 1 [M5X10
201 120139 |Label 1 [MSO71EH

Page 3




Page 4




PUMP

Ref| Part
No.| No. [Description Q'ty|Notes
1 118449 [Crankcase 1
2 102683 {Qil Seal 2 |[G16244
3 106160 |Coliar 2
4 118008 [Connecting Red 1
5 118055 |[Sleeve 2 |15X285
6 102358 |[Seal Retainer 2
7 112252 [Seal Packing -2
8 013977 |O-Ring 2 {S26
9 043426 [Suction Valve Seat 2 [5X17X12.8
10 | 100441 [Piston Packing Assy 2 j20.5°
11| 023357 {Suclion Vaive Collar 2 [5X8Xt10
12 022023 {Suction Vaive Stopper 2 15X16X13
13 | 118357 |Boit 2 [M5X45X22
14 | 015848 }Spring Washer 2 |M5
15 | 021549 |[O-Ring 2 |P5
16 | 100554 (Spacer Pipe 2 [6X12X10
17 | 014175 |O-Ring 4 P9
18 103128  |Cylinder Head A - 1
19| 102634 |Cylinder Head B 1
20 ) 0613983 |O-Ring 2 [S315
21 103130 |Cylinder-Stainless Steel 2 [20X26X18
22| 023172 |O-Ring 2 |pz2
23| 118018 [Vaive Seat 2
24 | 103575 [O-Ring, Discharge Valve 2 |23X1.5
25 | 043723 ‘|Discharge Valve 2
26 | 043360 [Discharge Valve Spring 2
27 103746 {Valve Seat 1
28 | 011343 |O-Ring 1 |[P10A
29 { 011346 |O-Ring 1 |P14
30 { 103132 |(Spring Case 1
3 103758 |Spring Retainer 1
32 | 011682 |O-Ring 1 P10
33 103758 |Compression Coil Spring 1
34 163747  |Valve 1
35 | 110780 |[Cam Handie 1
36 | 103270 |[Collar 1 [8X10X5.3L
37 | 020012 [Washer 5 [8.5X14X1t0.5
38 | 081039 |[Nut 1 (M8
39 | 0140865 |Washer 1 M8
40 | 092064 [Screw 8 [MBX25
41 { 092065 |Screw | 4 |MaX50
42 | 118008 |[Bearing Case 1 :
43 | 118085 |Bolt -4 |MBX55
44 | 103411 |Nipple 1 |PT3/8XPF3/8
45t 108460 (Plug 1 |PT3/8
46 | 103412 |Bracket 1 .
47 | 103413 |Nipple 1 |PFi/4
48 | 101384 |Nut 1 |PF1/4
49 | 103760 [Hose 1 {10X15X240
50 { 103033 |Hose Band 2 |150-05-00

Page 5




Page 6



Page 7

_ _ef| Part Ref|  Part

No.| No. [Description Q'ty|Notes No.] No. |Description Q'ty|Notes
1 626664 |Crankcase Comp. 1 [iNCL. 2-4 51 1 626763 |[Screw 1 15X10
2 626670 |Cover, Qil Cutlet Vaive 1 52 | 626783 |Screw 1 |5X16
3 626674 |Flange Bolt 5 [5X55 53 | 626794 |ignition Coil Ass'y. 1
4 626675 |Flange Bolt 6 {5X18 54 | 626795 |[Corrugated Tube 1 |7X18
5 626666 |Cover Comp. Head 1 65 | 626796 |Flywheel Comp. 1
6 626667 |Packing, Head Cover 4 56 | 626798 |Stop Switch Cord 1
7 626668 |Cover, Cam Shafl 1 57 | 626799 |[Bolt 2 I5X16
8 626671 |Valve, Oif Cullet 1 58 | 625920 |Flange Nut 1 18mm
9 626672 |Plate, Stopper 1 59 | 626800 [Woodruif Key 1 [18X12
10 | 626673 |[Cap, Qil Filler 1 60 | 626801 - [Top Cover Comp. 1
11 | 626334 |Packing, Oil Filler Cap 1 61 | 626878 |Spark Amester 1
12 | 626676 |[Screw . 1 16X8 62 | 583786 |[Tapping Screw 1 {4X6
13 626677 |Flange Bolt -1 |8X12 "
14 | 626678 |Fiange Bolt 2 |5Xz22
15 | 626672 |Washer, Sealing 1 {6.5mm
16 | 626680 {Collar, Head Cover 2
17 | 626681 [Collar, Top Cover 1
18 | 626682 |Bolt 5 |4X16
19 | 626683 [Screw 1. |3X5
20 | 626684 |Tube 1 [7X68
21 627048 |[Spark Plug "1 |U16FSR-UB
22 | 626678 |Fiange Bolt 2 |5X22

-23 | 626681 |[Collar, Top Cover 2
24 | 626696 |Piston Ring Set 1
25 626693 |Crankshaft Comp. 1 {INCL. 26,27
26 | 626689 |Piston 1
7 | 626691 |Piston Pin 1
A 626695 |Oil Seal 2 [12X25X6

-39 | 626698 |Camshaft Ass'y. 1 :
30 [ 626699 . {Roller 2 [|5X23.8
31 | 626700 {PushRod 2
32 | 626701 |Valve Rocker Arm 2
33 ] 626702 |Rocker Arm Pivot 2
34 | 626703 [Intake Vaive 1
35 | 626705 |ExhaustVvalve 1
36 | 626706 {Valvelifter 2
37 | 626707 |Valve Spring 2
38 | 626708 [Valve Spring Retainer 2

.39 | 626709 (Roller . 1 [4X28
40 | 626710 [Tappet Adjusting Nut 2.
41 | 626726 |Fan Cover 1
42 | 626729 [Cluich Ass'y 1 :
43| 626730 |Clutch Bolt 2 |emm
44 626732 |Clutch Washer 2 l6X15
45| 626675 |Flange Boit 2 |5X18
46 { 626874 |Muffler Comp. 1 ~
47 | 626779 |Air Baffle 1
48 | 626780 |Top inner Cover 1
49 | 626781 [Flange BoRt 2 |5X50
E0 | 626782 |Screw 1 |5X8
y




STARTER - CARBURETOR - FUEL TANK




STARTER - CARBURETOR - FUEL TANK

Page 9

Ref| Part | - Ref| Part
No.; No. |Description Q'ty|Notes No.| No. |Description Q'ty|Notes
1 626713 |Recoil Starter Ass'y. i [HNCL. 2~11 51 626775 |Air Cleaner Case Comp. 1
2 626714 [Recoil Starter Case 1 52 | 626776 |Air Cleaner Cover 1
3 626715 [Recoil Starter Reel 1 53 1 626777 |Air Cleaner Collar 2
4 626716 |Rope Guide 1 54 | 626244 |Flange Nut 2 |5MM
5 626717 |Recoil Starier Spring 1 55 | 626784 |[Fuel Tube Grommet 1
6 626720 {Swing Armn 1 56 | 626785 [Fuel Tank 1
7 626721 |Recoil Starter Handle 1 67 | 626787 |Tank Mounting Grommet 3
8 626722 |[Recoil Starter Rope 1 58 | 626788 |Fuel Tank Stay 1
9 626723 |Set Screw 1 59 |1 626790 {Fuel Filter q
10 | 626724 |Collar 1 60 | 626791 |(Fuel Tube 1
11 626725 {Coflar 4 61 | 626792 |Fuel Return Tube 1
12 | 626718 |RachetFan 1 62 | 626793 |[Tube Clip 2
13 [ 626715 |Recoil Starter Pulley 1 63 | 626789 |Fuel Tank Cap Assy. 1
14 | 626675 |Flange Bolt 4 |5X18 64 | 626802 |Emblem 1 [Gx22
15 | 626872 |Carburetor Ass'y. 1 [iNCL. 16~39 65 | B26804 |Mark, Type
16 | 626734 |Metering Diaphragm 1
17 | 626735 {Pump Gasket 1
18 | 626736 [Throttle Valve Ass'y. 1
19§ 626737 [Diaphragm Ass'y. 1
20 | 626738 [Pump Diaphragm 1
~ 21 | 626739 |[Pump Body Ass'y. 1 [INCL. 22-27
22 | 626741 |Inlet Screen 1
23 | 626742 |Inlet Needle Valve 1
24 |1 626743 [Metering Lever Spring 1
25 | 626744 |Metering Lever Pin Screw 3
26 | 626745 [Metering Lever Pin 1
N 27 626746 [Metering Lever 1
28| 626740 |Air Purge Body Assy. 1
291 626747 |Spring Retaining Ring 1
30 | 626748 |O-Ring 1
L 626748 |Primer Pump Cover 1
‘32 1 626750 [Swivel 1
33| 626751 |[Throttle Collar Screw 2
34 | 626752 Pump. Cover Screw 4
35| 626753 |Pump Spring 1
36 | 626754 |Washer 1
37 | 626755 |Primer Pump 1
38 | 627058 |Brass Ball 1
39 | 629162 |Jet 1 [#37
39 | 626768 |Jet 1 [#35
40 | 626759 [insulator ] 1
41| 626760 [Insulator Packing L
42 ] 626761 [Carburetor Packing 1
43 { 626762 [Air Inlet Guide 1
44| 626763 |Screw 1 |5X10
45 626764 |Boit 2 |I5X75
46 | 626678 {Flange Boit 2 |EX22
47 | 526765 |Wire Hamess Clip 1
428 | 626766 |O-Ring 1 [14.8X2.4
49 | 628773 |[Qil Trap Plate 1
50 | 626774 |Air Cleaner Element 1
\-.\‘ )
)




_ REDUCTIONGEAR

PAGE 4

Refl Part

No No. |Description Q'ty[Notes
1 103137 (Clutch Case 1 .
2 102680 |Bearing 2 1 #600022Z
3 112184 [Bearing 1 . [#6000DDU
4 103138 |Gear Case 1
5 103139 |Pinion Gear 1
[ 107740 |[Washer 1 (7.5X13Xt1.2
7 103144 |Bearing 1 | |#E004ZL
8 120133 |Crankshaft 1
g 103627 |Clutch Drum 19 -
10 | 092519 [Bolt 2 |MBX16
71| 081456 |Screw M6x20 iso 2 [M6X20
12} 107736 |[Spacer 2

13| 102680 {Bearing 1 [#5000ZZ
14 | 104706 |Buffer 1
5 120612 |[Extension 1

16 | 092519 |Bolt 4 ME6X16

Page 10




AGCESSORIES

Ref| Part
No.] No. |Description Q'ty {Notes
1 103790 |Suction Hose Assy 1 |INCL.2~5
2 103791 |Hose 1 [10X15X2500
3 098013 |Hose Coupling 1 |PF3/8
4 023330 {Packing *Nla 1 ]9.5X15X11.5
[ 029548 |Suction Strainer Assy 1
6 103792 |Discharge Hose Assy 1 |INCL. 7~9
7 103793 |Hose 1 |8X12X2500
8 098035 {Hose Coupling 1 PF1/4
] 023328 |Packing 1 [|6.5X11.5Xt1.5
10 1 106069 |[Hose Only-64" W/ Fiflings 1 JINCL. 11~16
11| 019476 [Hose 1 {7.5X20M
12 023329 |Packing 1 16.5X11.5Xt11.5
13 | 098057 |Hose Coupling 1 - |PF1/4
14 | 023297 Hose Coupling 1 |(PF1/4
15 023320 |Packing 1 11.5X16X11.5
16 | 019031 [Washer 1 [10.5X16X11
17 | 120403 |Nozzle Assy. 1 JINCL. 18
18 120404 (Orifice Disk 1 NN-20-16
19 | 222400 [Box Spanner 1 NM3X16X(+)
20 | 120869 |[Instruction Manual 1 IMSO7F1EH
21 222420 linstruction Manuzl 1 [ENGINE
22 | 216007 [Warranty Reg. Card 1 -

Page 11




